

Package leaflet: Information for the patient

Bebemol

Zinc Oxide and Titanium Dioxide

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor or pharmacist.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet.

What is in this leaflet

- 1. What Bebemol is and what it is used for
- 2. What you need to know before you take Bebemol
- 3. How to take Bebemol
- Possible side effects
- 5. How to store Bebemol®
- 6. Contents of the pack and other information

1. What Bebemol is and what it is used for

Bebemol contains the active substances: zinc oxide and titanium dioxide in an ointment base.

Bebemol shows a mild astringent soothing and protective action when applied on the skin.

Bebemol is indicated in case of itching and discomfort arising from irritating tissues including diaper rash.

2. What you need to know before you take Bebemol Do not take Bebemol:

- Hypersensitivity to any of the ingredients listed in section 6:
- Oozing lesions :
- · Secondary infection lesions

Warnings and precautions:

This medicine is not a preventive treatment for diaper rash.



FOR EXTERNAL USE ONLY.

Other medicines and Bebemol:

The data available to date does not suggest the existence of clinically significant interactions.

Pregnancy and breast-feeding:

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice before taking this medicine.

Do not apply to the breasts during breastfeeding because of the risk of ingestion of the product by the newborn.

3. How to take Bebemol

Clean the area to be treated before application. Apply a thin layer and massage to rub the ointment.

Apply a sufficient quantity to the affected area as often as needed.

The redness of the buttocks of the infant is often due to accumulation of urine in the diaper causing irritation of the skin; it is therefore necessary to clean and rinse the skin with water before applying the medication.

4. Possible side effects

No side effects have been reported while using this medicine. If you get any side effects, talk to your doctor or pharmacist.

5. How to store Bebemol

- Keep this medicine out of sight and reach of children.
- Do not use this medicine after the expiry date, which is stated on the carton.
- Bebemol® should be stored in its original pack in order to protect from light and moisture.
- -Store below 30 °C.
- Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use.

These measures will help to protect the environment.

6. Contents of the pack and other information What Bebemol contains

- The active substances is Zinc Oxide and Titanium Dioxide
- Each 1 gram of this medicine contains 35 mg of Zinc Oxide and 45 mg of Titanium Dioxide.
- Excipients: Cetyl stearyl alcohol, liquid paraffin, propylene glycol, methyl paraben, propyl paraben and water.

What Bebemol looks like and contents of the pack Bebemol is an ointment tube of 30 g.

Marketing Authorisation Holder and Manufacturer

Pharmaline, sal – Lebanon P.O. Box 90201 Jdeidet-El-Metn, Lebanon Contact us: pharmaline@maliagroup.com

Reg. No. for Bebemol in Lebanon: 26568/88

This is a medicament

- A medicament is a product which affects your health, and its consumption contrary to instructions is dangerous for you.
- Follow strictly the doctor's prescription, the method of use and the instructions of the pharmacist who sold the medicament.
- The doctor and the pharmacist are experts in medicine, its benefits and risks.
- Do not by yourself interrupt the period of treatment prescribed for you.
- Do not repeat the same prescription without consulting your doctor.

Council of Arab Health Ministers Union of Arab Pharmacists

This leaflet was last revised in October 2012.

